TEST RESULTS

Kedas Qualit 230x3.2x22.23 230x3.2x22.23 180x6.5x22.23 115x1.6x22.23 115x3.2x22.23 115x6.5x22.23
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p e Qs metal cutting stone cutting metal grinding st. steel cutting steel cutting metal grinding

Bursting test

max. working speed [RPM] 6650 6650 8500 13300 13300 13300

bursting speed limit acc. To EN norm [RPM] 12441 12441 15902 23036 23036 23036

test result obtained [RPM] 13800 13100 16707 26240 24645 25980

percentage of EN norm 111,0% 105,0% 105,0% 114,0% 107,0% 113,0%

Side load test

limit value [N] 50 50 290

Breaking force [N] 103 131 512

percentage of the limit 207,0% 262,0% 177,0%

Impact test

limit value [Nm] 2 2 54

max. energy without breakage [Nm] 3 3,9 7,9

max. energy without breakage for the limit 148,0% 196,0% 146,0%
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